s=amranas. FCC RF Test Report Report No. : FG8N2911B

LTE Band 41 CA (GT - LC = 4.40 dBi) 16QAM

Bandwidth 15M + 15M 5M + 20M 20M + 5M
Channel | 39725 | 40545 | 41365 | 39683 | 40528 | 41373 | 39750 | 40595 | 41440
PCC Low) | (Mid) | (High) | wow) [ mid) | High) | @wow) | vid) | High)
Channel | 39875 | 40695 | 41515 | 39800 | 40645 | 41490 | 39867 | 40712 | 41557
SCE (Low) | (Mid) | (High) | wow) | mid) | (High) | @wow) | vid) | (High)
P%Svne?l;ggg) 2212 | 22,00 | 2215 | 2168 | 2154 | 2174 | 2175 | 2156 | 2186
Conducted
Power 0.1629 | 0.1589 | 0.1641 | 0.1472 | 0.1426 | 0.1493 | 0.1496 | 0.1432 | 0.1535
(Watts)

EIRP(dBm) 26.52 26.41 26.55 26.08 25.94 26.14 26.15 25.96 26.26

EIRP(Watts) | 0.4487 | 0.4375 | 0.4519 | 0.4055 | 0.3926 | 0.4111 0.4121 0.3945 0.4227

LTE Band 41 CA (GT - LC = 4.40 dBi) 16QAM

Bandwidth 10M + 20M 20M + 10M 15M + 20M
Channel | 39705 | 40526 | 41346 | 39750 | 40571 | 41391 | 39728 | 40523 | 41319
PCC Low) | vid) | (High) | wow) | vid) | (High) | ow) | vid) | (High)
Channel | 39849 | 40670 | 41490 | 39894 | 40715 | 41535 | 39899 | 40694 | 41490
scc (Low) | vid) | (High) | Low) | (vid) | (High) | (Low) | vid) | (High)
P%‘Jvne‘:%g;?]) 21.98 | 2168 | 21.93 | 2213 | 2165 | 2175 | 2205 | 21.81 21.92
Conducted
Power 0.1578 | 0.1472 | 0.1560 | 0.1633 | 0.1462 | 0.1496 | 0.1603 | 0.1517 | 0.1556
(Watts)

EIRP(dBm) 26.38 26.08 26.33 26.53 26.05 26.15 26.45 26.21 26.32

EIRP(Watts) | 0.4345 | 0.4055 | 0.4295 | 0.4498 | 0.4027 | 0.4121 | 0.4416 0.4178 0.4285
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s=amranas. FCC RF Test Report Report No. : FG8N2911B

LTE Band 41 CA (GT - LC = 4.40 dBi) 16QAM

Bandwidth 20M+15M 20M+20M
39750 40546 41341 39750 40521 41292
Channel PCC - - - -
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40717 41512 39948 40719 41490
Channel SCC - - ; :
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 23.32 23.26 23.05 21.82 22.15 21.86
(dBm)
Conducted Power 0.2148 0.2118 0.2018 0.1521 0.1641 0.1535
(Watts)
EIRP(dBm) 27.72 27.66 27.45 26.22 26.55 26.26
EIRP(Watts) 0.5916 0.5834 0.5559 0.4188 0.4519 0.4227
LTE Band 41 CA (GT - LC = 4.40 dBi) 16QAM
Bandwidth 15M+10M 10M+15M
39725 40571 41417 39703 40549 41395
Channel PCC - - - -
(Low) (Mid) (High) (Low) (Mid) (High)
39845 40691 41537 39823 40669 41490
Channel SCC - - ; ’
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 22.16 21.78 21.86 21.89 21.76 21.89
(dBm)
Conducted Power 0.1644 0.1507 0.1535 0.1545 0.1500 0.1545
(Watts)
EIRP(dBm) 26.56 26.18 26.26 26.29 26.16 26.29
EIRP(Watts) 0.4529 0.4150 0.4227 0.4256 0.4130 0.4256
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saronas. FCC RF Test Report Report No. : FG8N2911B

LTE Band 41 CA (GT - LC = 4.40 dBi) 64QAM

Bandwidth 15M + 15M 5M + 20M 20M + 5M
Channel | 39725 | 40545 | 41365 | 39683 | 40528 | 41373 | 39750 | 40595 | 41440
PCC (Low) | (vid) | (High) | wow) | mid) | High) | wow) | mid) | (High)
Channel | 39875 | 40695 | 41515 | 39800 | 40645 | 41490 | 39867 | 40712 | 41557
SCE (Low) | (vid) | (High) | wow) | mid) | (High) | Low) | mid) | (High)
P%fl’vnec:‘;gﬂ:g) 1981 | 1978 | 1974 | 2012 | 2005 | 2012 | 2009 | 2001 | 2005
Conducted
Power 0.0957 | 0.0951 | 0.0942 | 0.1028 | 0.1012 | 0.1028 | 0.1021 | 0.1002 | 0.1012
(Watts)

EIRP(dBm) 24.21 24.18 24.14 24.52 24.45 24.52 24.49 24.41 24.45

EIRP(Watts) | 0.2636 | 0.2618 | 0.2594 | 0.2831 | 0.2786 | 0.2831 | 0.2812 0.2761 0.2786

LTE Band 41 CA (GT - LC = 4.40 dBi) 64QAM

Bandwidth 10M + 20M 20M + 10M 15M + 20M
Channel 39705 | 40526 | 41346 | 39750 | 40571 | 41391 | 39728 | 40523 | 41319
PCC (Low) | vid) | (High) | (Low) | (mid) | (High) | (Low) (Mid) | (High)
Channel 39849 | 40670 | 41490 | 39894 | 40715 | 41535 | 39899 | 40694 | 41490
scc (Low) | (Mid) | (High) | ow) | (vid) | (High) | (Low) (Mid) | (High)
Conducted | 15455 | 196 | 1074 | 2014 | 1948 | 197 20.06 19.6 19.73
Power (dBm)
Conducted
Power 0.0955 | 0.0912 | 0.0942 | 0.1033 | 0.0887 | 0.0933 | 0.1014 | 0.0912 | 0.0940
(Watts)
EIRP(dBm) | 24.20 | 2400 | 24.14 | 2454 | 2388 | 2410 | 24.46 24.00 24.13
EIRP(Watts) | 0.2630 | 0.2512 | 0.2594 | 0.2844 | 0.2443 | 0.2570 | 0.2793 | 0.2512 | 0.2588

LTE Band 41 CA (GT - LC = 4.40 dBi) 64QAM

Bandwidth 20M+15M 20M+20M
39750 40546 41341 39750 40521 41292
Channel PCC - - : ;
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40717 41512 39948 40719 41490
Channel SCC - - : -
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 20.31 20.46 20.17 20.77 20.78 20.44
(dBm)
Conducted Power 0.1074 0.1112 0.1040 0.1194 0.1197 0.1107
(Watts)
EIRP(dBm) 24.71 24.86 24.57 25.17 25.18 24.84
EIRP(Watts) 0.2958 0.3062 0.2864 0.3289 0.3296 0.3048
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s=amranas. FCC RF Test Report Report No. : FG8N2911B

LTE Band 41 CA (GT - LC = 4.40 dBi) 64QAM

Bandwidth 15M+10M 10M+15M
39725 40571 41417 39703 40549 41395
Channel PCC - : : -
(Low) (Mid) (High) (Low) (Mid) (High)
39845 40691 41537 39823 40669 41490
Channel SCC - - » -
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 20.10 19.86 19.78 19.86 19.83 19.86
(dBm)
Conducted Power 0.1023 0.0968 0.0951 0.0968 0.0962 0.0968
(Watts)
EIRP(dBm) 24.50 24.26 24.18 24.26 24.23 24.26
EIRP(Watts) 0.2818 0.2667 0.2618 0.2667 0.2649 0.2667
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saronas. FCC RF Test Report Report No. : FG8N2911B
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.23 472 5.65
Middle CH 3.57 4.46 5.16 5.8 PASS
Highest CH 3.57 4.32 5.51 5.8
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 5.97 6.26 - -
Middle CH 5.42 6.29 - - PASS
Highest CH 5.39 6.35 - -
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.68 4.7 5.25 5.97
Middle CH 3.65 4.7 5.62 5.94 PASS
Highest CH 3.68 4.64 5.48 6.03
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.57 5.94
Middle CH 5.36 5.94 PASS
Highest CH 5.3 5.94
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.62 4.67 5.01 5.97 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH - - - -
Middle CH 6.2 6.41 - - PASS
Highest CH - - - -
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saronas. FCC RF Test Report Report No. : FG8N2911B
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.35 461 5.74
Middle CH 3.62 4.52 4.64 5.86 PASS
Highest CH 3.57 4.41 5.28 5.62
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 5.74 6.35 - -
Middle CH 5.74 6.38 - - PASS
Highest CH 5.86 6.23 - -
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.67 5.13 6.03
Middle CH 3.59 4.78 5.22 6.09 PASS
Highest CH 3.57 4.75 5.25 6
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.35 6.43
Middle CH 6.29 6.46 PASS
Highest CH 6.75 6.52
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.51 6.2 5.57 6.43
Middle CH 3.88 4.75 6.58 7.07 PASS
Highest CH 4.09 5.59 5.71 6.64
Mode LTE Band 41 / 20MHz
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB = = Result
Lowest CH 6.99 6.93 - -
Middle CH 6.9 6.9 - - PASS
Highest CH 6.72 6.9 - -
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s=amranas. FCC RF Test Report Report No. : FG8N2911B
Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.29 4.41 5.57
Middle CH 3.59 4.23 4.58 5.51 PASS
Highest CH 3.59 4.2 4.46 5.48
Mode LTE Band 66 / 20MHz
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 5.13 6.23 - -
Middle CH 5.28 6.14 - - PASS
Highest CH 5.91 6.17 - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 7/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 21.DEC 2018 133313

pectrum , ,
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
N
0.0 i 0.0 "
1E- - 1E- \
1E 1E t
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | 01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.90 dBrm 21,43 dém 3.52 da 2.90 6B 3.42 0B 3.51 08 8 Trace 1 [ 2111 dem 25,55 dem 1.44 da 2.41d8 3.77 d8 1.41 0B
| —— | ———
L JL J [ CTTT oo i

Date: 21.DEC 2018 1333.22

Middle Channel / 1RB

Middle Channel / Full RB

Date: 21.DEC 2018 13.33.567

Spectrum Spectrum
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | 1% | Mean | Peak | crest | 10% | | D19 | Do |

Trace 1 [ 2033 dem 23,92 dbm 3.59 d8 2.75 0B 3.48 0B 8 Trace 1 [ 2103 dem 25,75 dbm 4.72 da 2.41d8 4.45 da 4.67 0B
I e—— | ———
L JL J [ [T i

Date: 21.DEC 2018 133348

Highest Channel / 1RB

Highest Channel / Full RB

Date: 21.DEC 2018 13.34:24

Spectrum Spectrum
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 20.20 dem 23,76 dBm 3.56 d8 2.61 08 3.48 0B 3.57 0B 3.50 08 Trace 1 [ 20,82 dbm 25,45 dbm 4.62 d 2.49 d8 3.80 d8 4.32 da 1.52 0B
— — —
L il ) [ W e

Date: 21.DEC 2018 13.34:34
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saronas. FCC RF Test Report

Report No. : FG8N2911B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 25.00 dém  Offset 5.00 di

Ref Level 25.00 dém  Offset 5.00 di

Date: 21.DEC 2018 13.33.04

Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o .
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1
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | |
Trace 1 [ 19.37 dem 24,06 dBm 4.74 da .07 68 .64 0B Trace 1 [ 20,17 dbm 26,46 dBm 5.29 d8 3.04 d8 4.84 da
I e—— I e——

Date: 21.DEC 2018 13.33:30

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.535 GHz - Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | ®o | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.70 dem 24,95 dbm 5.25 d8 2.99 6B +.93 0B 5.16 08 25 d8 Trace 1 [ 20.16 dem 26,72 dbm 5.55 d8 3.07 d8 4.95 d 5.80 d8 5.20 6B
I e—— I e——
L il ) B e L ) ] SR e
Date: 21.DEC 2018 13.34:06 Date: 21.DEC 2018 13:33:09
Spectrum Spectrum
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.56 GHz - Mean Pwr + 20.00 dB CF 2.56 GHz - Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.20 dem 24,63 dBm 5.55 da 2.9 0B 5.10 dB 5.51 08 8 Trace 1 | 19.92 dem 2627 dbm 5.35 d8 3.10 d8 4.93 d 5.80 d8 6.17 08
| BERREEE I ) [ SRR

Date: 21.DEC 2018 13.34:15

Date: 21.DEC 2018 1334:45
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saronas. FCC RF Test Report

Report No. : FG8N2911B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 21.DEC 2018 13.56.09

Spectrum , ,
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
e
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.72 dBm 24,78 dBm 6.06 dB 3.25 dB 5.39 dB 6.06 dB Trace 1 19.25 dBm 26,16 dBm 6.91 d8 3.07 d8 5.07 d8 6.26 dB 6.70 dB
I —— I e——
8 JL J 8 I 4 -

Date: 21.DEC 2018 135819

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 25.00 dém  Offset 5.00 di

Spectrum

Ref Level 25.00 dém  Offset 5.00 di

Date: 21.DEC 2018 1350.38

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | % | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 18,71 dem 24,13 dem 5.42 d8 3.01 08 5.22 0B 8 5.45 08 Trace 1 | 19.29 dem 26,38 dbm 7.09 d8 3.16 d8 5.10 d8 5.29 d8 5.78 0B
— — —
L il J [ L il ] (I

Date: 21.DEC 2018 13.56.29

Highest Channel / 1RB

Highest Channel / Full RB

Date: 21.DEC 2018 13.58.49

Spectrum Spectrum
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.40 dbm 2361 dBm 5.41d8 3.16 08 5.33 dB £.39 0B 48 08 Trace 1 [ 19.07 dem 26,09 dbm 7.02 dB 3.10 d8 5.07 d8 5.35 d8 5.97 d&
e e —
L il ) B e L ) ] W e

Date: 21.DEC 2018 13.50.59
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 10MHz /

QPSK

Lowest Channel / 1RB

Spectrum b Spectrum b
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 704.0 MHz - Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,55 dem 24,25 dem 3.70 d8 2.84 0B 3.50 0B Trace 1 [ 2108 dem 26,23 dbm 5.18 d8 2.52 d8 4.00 d8 4.70 d8 4 d8
I e—— | ———
8 J J 8 JL 4 LU
Date: 21.DEC 2018 10.24:03 Date: 21.DEC 2018 10:24:12
Spectrum b Spectrum b
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 707.5 MHz - Mean Pwr + 20.00 dB CF 707.5 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 20,38 dem 24,07 dbm 3.70 d8 2.67 0B 3.57 0B Trace 1 | 20,89 dem 26,08 dbm 5.18 d8 2.41d8 3.97 da 4.70 d8 5.01 68
I e—— I e——
L J J L JL J Wy we
Date: 21.DEC 2018 10:24:0 Date: 21.DEC 2018 10:24:21
Spectrum b Spectrum =
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 1 | Mean | Peak | crest | % | 105 | D19 | Do |
Trace 1 [ 20,39 dBr 24,10 dém 3.70 d8 2.81 08 3.50 0B Trace 1 [ 20,97 dem 26,30 dbm 5.33 d8 2.55 d8 3.97 da 1.64 da 4.99 0B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 21.DEC 2018 10.23.12

Spectrum v v
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,07 dBm 25,35 dBm 5.28 d8 2.96 dB 5.10 dB Trace 1 20,12 dBm 27.08 dBm 6.96 dB 3.01 d8 5.07 d8 S da 6.52 dB
e e

Date: 21.DEC 2018 10.23.03

Middle Channel / 1RB

Middle Channel / Full RB

Date: 21.DEC 2018 10.23.22

Spectrum Spectrum
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 19,44 dBm 25,12 dBm 5.68 dB 2.96 dB 5.36 dB 5.71 dB Trace 1 20,06 dBm 27.09 dBm 7.03 d8 3.04 d8 5.04 dB 5.94 dB 6.55 dB
I e—— I e——
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Date: 21.DEC 2018 10.23:35

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Date: 21.DEC 2018 10.23:54

Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.67 dbm 2521 dém 5.54 di 2.96 dB £.28 dB £.48 dB £.57 dB Trace 1 [ 20.06 dBr 26,98 dim 5.91 d8 3.04 d8 5.04 d8 5.03 d8 5.61 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 12 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum , ,
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.70 dem 25,38 dbm 5.68 d8 2.90 6B +.87 0B §.57 o8 5.68 0B Trace 1 [ 20,18 dem 27,18 dbm 7.03 d8 2.95 d8 4.99 da 5.94 d8
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Date: 21.DEC 2018 10.21:44

Date: 21.DEC 2018 10.2211

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 19.73 dbm 25,16 dBm 5.43 d8 2.93 0B 5.10 dB 5.45 08 Trace 1 [ 20,12 dem 26,689 dBm 5.78 d8 2.99 d8 5.01d8 5.94 d8 5.52 0B
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Date: 21.DEC 2018 10,2232

Date: 21.DEC 2018 10.22:21

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 24.10 cem  Offset 4,10 b Ref Level 24.10 cem  Offset 4,10 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
k‘.“". —
B -
= 5
\
0. X 0.
i1 - H
-’ < 3 %
1 \ )
1E- 1E- -
\ X
1€ i 1€ —~
i
|
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19,83 dBm 25,19 dBm 5.37 d8 3.01 dB 4.96 dB S dB 5.36 dB Trace 1 20,01 dBm 27.05 dBm 7.05 d8 3.07 d8 5.04 dB 5.94 dB 6.61 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG8N2911B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

JL

Spectrum {"é‘-‘ Spectrum {"é‘-‘
Ref Level 24.20 dom  Offset 4,20 b Ref Level 24.20 dom  Offset 4,20 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,23 dem 23,90 dbm 3.67 d8 2.67 0B 3.57 0B 3.62 0B 3.68 0B Trace 1 [ 20,67 dem 26,12 dbm 5.25 d8 2.49 d8 3.97 da 4.67 d8 5.01 68
e e
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Date: 8 JAN.2019 1738 58

Date: 8 JAN.2019 173524

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

&

Date: 8 JAN.2019 17.35.06

Date: 8 JAN.2019

spectrun spectrun ¥
Ref Level 24.20 dom  Offset 4,20 b Ref Level 24.20 dom  Offset 4,20 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @153 view
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 19.67 dem 24,72 dbm 5.04 d8 2.99 6B +.96 0B .01 08 .07 08 Trace 1 [ 19.91 dem 26,66 dBm 5.95 d8 3.04 d8 5.07 d8 5.97 da 5.49 0B

— _— — _—
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LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

&

Date: 8JAN.2019 18.01.27

spectrun spectrun ¥
Ref Level 24.20 dom  Offset 4,20 b Ref Level 24.20 dom  Offset 4,20 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,68 dbm 24,66 dBm 5.21 d8 .07 68 5.5 6B 5.20 0B 5.23 0B Trace 1 | 18.96 dbm 26,75 dbm 7.79 d8 3.10 d8 5.19 d8 5.41 d8 7.19 68
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.JAN 2018 16:45:48

Date: 10.JAN 2018 164646

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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G y Cumulative Di Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2116 dem 24,60 dBm 3.64 d8 2.84 0B 3.48 0B Trace 1 [ 2196 dem 26,72 dbm 4.76 d8 2.45 d8 3.86 d8 4.35 da 4.56 0B
e e
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Middle Channel / Full RB

Date: 10.JAN 2018 16:47:43

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2118 dem 24,65 dBm 3.68 d8 2.64 0B 3.54 0B Trace 1 [ 2185 dbm 26,74 dBm 4.90 da 2.45 d8 3.88 d8 4.52 da 1.81 0B
| ——— | ———

Date: 10.JAN 2018 16:46:55

Highest Channel / 1RB

Highest Channel / Full RB

Date: 10.JAN 2018 16:47:53

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2139 dem 2501 dbm 3.62 d8 2.81 08 3.48 0B Trace 1 | 22,00 dem 26,99 dbm 4.98 da 2.32 d8 3.77 d8 1.41 da 1.81 0B
| ——— I ———
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.JAN 2018 16:46:00

Date: 10.JAN 2018 16:46:36

i i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Sompl G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2054 dem 25,18 dBm 1.64 da 3.04 0B +.52 0B Trace 1 [ 20,99 dem 27,27 dbm 5.28 d8 3.13 d8 4.93 d 5.74 d8 5.09 68
I e—— I e——
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,67 dem 25,32 dbm 4.65 da 2.90 6B +.45 0B .64 0B .70 0B Trace 1 [ 20,92 dem 27,49 dbm 5.58 d8 3.13 d8 4.90 da 5.86 d8 5.23 08

I e—— I e——

Date: 10.JAN 2018 16:47:33

Date: 10.JAN 2018 16:47:05

Highest Channel / 1RB

Highest Channel / Full RB

Date: 10.JAN 2018 16:48:03

Date: 10.JAN 2018 16:49:52

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o054 dbm 2567 dbm 5.34 d8 2.9 0B +.93 0B 36 d8 Trace 1 [ 2108 dem 27,56 dBm 5.48 d8 2.99 d8 4.78 d8 5.62 d8 5.0 68
I e—— | ———
Wy we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.JAN 2018 16:46:10

i i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19,37 dBm 25,16 dBm 5.80 d8 3.07 dB 5.30 dB Trace 1 19.99 dBm 27.26 dBm 7.27 d8 3.19 d8 5.10 d8 6.35 dB 6.90 dB
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Date: 10.JAN 2016 16:46:24

Middle Channel / 1RB

Middle Channel / Full RB

Date: 10.JAN 2016 16:47:24

Spectrum i Spectrum i
Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.47 dem 25,32 dem 5.90 d8 3.19 6B 5.33 dB Trace 1 [ 19.90 dem 27,27 dem 7.37 da 3.13 d8 5.16 d8 5.38 d8 7.10 68
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Date: 10.JAN 2018 16:47:15

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Date: 10.JAN 2018 16:48:23

Ref Level 25,10 dem  Offset 5,10 b Ref Level 25,10 dem  Offset 5,10 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.67 dBm 25,92 dBm 6.25 dB 2.16 dB 5.16 dB 5.86 dB 6.20 dB Trace 1 20,08 dBm 27.08 dBm 7.00 d8 3.07 d8 5.07 d8 6.23 dB 6.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8N2911B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

&2 Spectrum -
Ref Level 24.10 dém Offset 4.10 d& Ref Level 24.10 dém Offset 4.10 dé
o _att 30ds _AQT 2ms @ RBW 20 MHz o _att 30ds AQT 2ms @ RBW 20 MHz
@153 View @153 View
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v lati Function Samples: 130000 v Function Samples: 130000
Mean | Peak | crest | 100 | 19% |_01% | 0.01% | Mean | Peak | crest | 10% | 19% | _01% | 0.01% |
Trace 1 [ 21.95 dem | 25.58 dbm 3.63 dB 2.75 db 3.57 d8 3.50 dB 3.65 db Trace 1 [ 21.35 dem | 26.67 dbm 5.32 dB 2.41d8 3.94 dB 4.67 dB 5.01 dB
— —— —

L JU J Qi we L JL J @R we
Date: 15.JAN.2019 17:13.06 Date: 15.JAN.2019 17:14:48

Middle Channel / Full RB

Spectrum 2 Spectrum -
Ref Level 24.10 dém Offset 4.10 d& Ref Level 24.10 dém Offset 4.10 dé
o att 30ds AQT 2ms @ RBW 20 MHz o _Att 30ds_AQT 2ms @ RBW 20 MHz
@153 View @153 View
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Y lati Function Samples: 130000 Yy Function Samples: 130000
Mean | Peak | crest | 100 | 1% | 0.1% | o001% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |

Trace 1 [21.82 dem | 25.46 dbm 3.64 d8 2.64 db 3.54d8 3.50 dB 3.68 db Trace 1 [ 21.23 dém | 26.65 dbm 5.42 dB 2.43 db 4.03 db 2.78 dB 5.16 db
L JU J W e L JU J @R we
Date: 15.JAN.2019 17:14:09 Date: 15.JAN.2019 17:15:41

Highest Channel / Full RB

Spectrum - Spectrum &2
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